
 

 

 

 

 

 

 

Environmental Assessment Registration Document 



 
 
 
 
 

POINT TUPPER GREEN HYDROGEN/AMMONIA PROJECT  
Phase 1 
 
Environmental Assessment Registration Document  
 
 
 
Prepared By: 
Strum Consulting 
Railside, 1355 Bedford Hwy. 
Bedford, NS B4A 1C5 

 

Prepared For: 
EverWind Fuels Company 
1969 Upper Water StreetSuite 2101 
Halifax, NS  B3J 3R7 

 
         

 
 

 
 
 
 
 
 
 
 
 
 
December 2022 



  2101 - 1969 Upper Water Street  
Purdy’s Wharf, Halifax NS B3J 3R7 

1 
 

 
 
 
 
 
December 2, 2022 
 
Ms. Renata Mageste da Silva, Environmental Assessment Officer  
Nova Scotia Department of Environment & Climate Change  
Environmental Assessment Branch 
1903 Barrington Street, Suite 2085 
[...]
Ammonia Storage Area (i.e., tanks, refrigeration unit, forwarding unit) 85 m x 130 m 
Cooling Plant Part of Hydrogen Plant 
Common Facility (i.e., control rooms, offices, maintenance, storage, washrooms) 50 m x 30 m 
Electrical Building (for Southern Substation) 20 m x 50 m 
Flare Stack (Storage Flare) TBD 
Flare Stack (Process Flare) TBD 
Hydrogen Plant 170m x 200 m 
Hydrogen Buffer Tank Compressor & Pressure Reduction Station TBD 
Parking Lot 100 m x 50 m 
Raw Freshwater Treatment Plant 70 m x 50 m 
Wastewater Treatment Plant 50 m x 70 m 
Sanitary Wastewater Treatment Plant (Skid Unit) 7 m x 15 m 



Environmental Assessment Registration Document        December 2, 2022 
EverWind Point Tupper Green Hydrogen/Ammonia Project – Phase 1  
EverWind Fuels Company Project # 22-8516 

 

                    Page 33  

Industrial Facility Component Footprint 

Stormwater Pond 70 m x 165 m 
Southern Substation * 
Temporary Construction Facilities 75 m x 155 m 
Temporary Laydown Area 135 m x 500 m 
(Raw) Water Line & Pump Station TBD, developed by LLWU 

*Further details can be found under the Transmission Interconnection Line 
 
The Industrial Facility location has been selected and oriented in such a way as to avoid any 
area of environmental significance (i.e., wetlands and watercourses), existing infrastructure 
(i.e., wind turbines, existing Point Tupper Terminal), incorporate pre-existing areas of 
disturbance (i.e., former borrow pit locations), and accommodate local topographical 
considerations. 
 
The detailed engineering phase will finalize the layout prior to construction, at which point the 
layout will be reviewed and minor adjustments will be completed (as necessary) to confirm 
building locations, hydrogen and ammonia setback/safety considerations, building code 
requirements, roadway access, earthworks optimization, and other layout considerations 
and/or requirements determined during the final design stage. 
 
A preliminary design layout of the Industrial Facility and associated Project components is 
supplied as Drawing 10.  
 
5.2 Freshwater Requirements 

 
5.2.1 Raw Freshwater Intake  
The Project is expected to require an approximate daily average of 8.3 mega litres per day 
(ML/day) [equivalent to 345 cubic metres per hour (m3/hr)] of raw freshwater, which includes 
water consumption demands for hydrogen production via electrolysis, cooling water system 
make-up, fire suppression systems, and potable water as summarized in Table 5.2. 
 

Table 5.2:  Raw Freshwater Treatment Plant Capacities 

Water Use Case 
Nominal Flow Rate 

(m3/hr) 

Design Flow Rate 

(m3/hr) 

Demineralized Water   

Electrolysis 268.2 318.6 

Condensate Polisher Make-up 0.8 1.0 

Demineralized Water (Subtotal) 269 319.6 

Potable Water   

Hydrogen plant utilities N/A - 

Ammonia plant utilities 1 - 



Environmental Assessment Registration Document        December 2, 2022 
EverWind Point Tupper Green Hydrogen/Ammonia Project – Phase 1  
EverWind Fuels Company Project # 22-8516 

 

                    Page 34  

Water Use Case 
Nominal Flow Rate 

(m3/hr) 

Design Flow Rate 

(m3/hr) 

Common buildings/facilities 
(Estimating 40-50 persons) 

0.5 - 

Potable Water (Subtotal) 1.5 20 

Condensate Polisher   

Condenser Return (in) 21.8 24.0 

Condensate Polisher make-up 0.8 1.0 

Condensate Polisher (Total) 22.6 25.0 

Other Requirements   

Mineralized Water make-up 14.2 19.3 

Cooling Water 60.5 68.5 

Raw Water Demand 367.8 452.4 

 
The LLWU owns and operates a pumphouse on the southwestern shore of Landrie Lake, the 
location of this pumphouse can be viewed in Drawing 7. The pumphouse currently has a 
total maximum capacity of 36.6 ML/day, and an existing average customer demand of 5.8 
ML/day. Existing customers include NS Power, Sable Offshore, Town of Port Hawkesbury, 
the Point Tupper Industrial Development, and New Page (Stora) (NSUARB, 2019). 
 
LLWU has evaluated and confirmed their ability to satisfy the Proponent’s raw freshwater 
needs. A memorandum of understanding (MOU) has been executed between the Proponent 
and the LLWU for the withdrawal of 9.5 ML/day [2.5 million US gallons per day (MG/day)] 
from Landrie Lake. This quantity exceeds the Project’s known water requirements (of 
8.3 ML/day), but is intended to provide contingency capacity for potential future water 
demands. 
 
The installation of a new raw freshwater supply pipeline is proposed from the existing LLWU 
Pumphouse (northeast of the Industrial Facility), to the on-site RFWTP; the raw freshwater 
pipeline is expected to be approximately 2.4 km in length. The raw freshwater pipeline will 
follow the existing road network and travel along pre-existing right-of-ways; see Drawing 7 
for additional details. The pipeline will be 24” (610 mm) in diameter and constructed of high-
density polyethylene (HDPE) piping designed to accommodate the 9.5 ML/day withdrawal 
volume to account for potential future water draw needs.  
 
Note that LLWU will be responsible for determining the design requirements for construction 
and maintenance of the pump station and raw freshwater supply line connection for the 
Project. 
 
5.2.2 Raw Freshwater Treatment 
The on-site RFWTP will receive and treat the raw water obtained from Landrie Lake. The raw 
water will be treated via ultrafiltration (UF), reverse osmosis (RO) and electro-deionization 



Environmental Assessment Registration Document        December 2, 2022 
EverWind Point Tupper Green Hydrogen/Ammonia Project – Phase 1  
EverWind Fuels Company Project # 22-8516 

 

                    Page 35  

(EDI); additional details regarding each of these treatment processes can be found in 
subsequent sections.  
 
Once treated, the raw water is effectively demineralized and will be supplied to the 
electrolyzers and the ammonia plant boiler feedwater pumps (discussed further in Sections 
5.3 and 5.4, respectively).   
 
In addition, the RFWTP will supply potable water to the potable water distribution system. 
The potable water distribution system provides treated water for drinking and greywater uses 
to the common facilities (e.g., offices, washrooms), as well as for intermittent service/utility 
use in the process facilities for washing and/or flushing purposes. All potable water will be 
treated to meet the Health Canada Guidelines for Canadian Drinking Water Quality (2020). 
 
The following flow diagram summarizes the raw water treatment process. 

 

 
Figure 4: Raw Water Treatment Flow Diagram 

 
At present, the Landrie Lake water quality is considered acceptable for direct makeup to 
evaporative freshwater cooling towers and facility fire suppression systems without any 
substantial treatment. Recent water quality data from the Landrie Lake Watershed has been 
included in Appendix E for reference. 
 
5.2.2.1 Ultrafiltration System  

The raw water will feed the UF system which removes fine colloidal (insoluble) particles 
suspended in the raw water by forcing raw water through a semi-impermeable membrane.  
The UF system will be designed to treat raw water for both process and potable water supply 
to the Industrial Facility. The UF system consists of a feed pump, basket strainer, and UF 
membrane modules. 



Environmental Assessment Registration Document        December 2, 2022 
EverWind Point Tupper Green Hydrogen/Ammonia Project – Phase 1  
EverWind Fuels Company Project # 22-8516 

 

                    Page 36  

 
Figure 5: Overview of the Ultrafiltration Treatment Process (Nitto, 2022) 

 

Based on the most recent water quality analysis for Landrie Lake (see Appendix E), the raw 
water contains elevated levels of iron, manganese, and total organic carbon (TOC). These 
contaminants will be reduced by the addition of an oxidant [i.e., chlorine (Cl) and/or 
potassium permanganate (KmnO4)] and a coagulant (FeCl3) ahead of the UF system. A 
portion of the UF filtrate will be sent to a potable water supply tank to supply the Project’s 
potable water distribution system, while the remaining quantity will be directed to the RO 
Feed Tank to supply the reverse osmosis (RO) system. The potable water will be chlorinated 
(to sterilize and disinfect), and the pH and alkalinity will be adjusted with sodium carbonate 
(NaCO3), which will control corrosion. 
 
The UF membranes will be periodically subjected to a Chemical Enhanced Backwash (CEB) 
to remove foulants from the membranes and enhance the performance of the system. The 
CEB will be performed using UF filtrate with an acid, base, or oxidant added to effectively 
clean contaminants from the membrane surface. The cleaning chemicals will be selected 
based on the expected type of membrane fouling.  
 
The UF membranes will also be periodically subjected to a clean in place (CIP) procedure, 
which includes backwash and chemical recycling processes to clean the membranes. UF 
filtrate will be used for CIP makeup and cleaning. The UF chemical (CEB and CIP) waste 
and concentrate will be sent to the Wastewater Treatment Plant (WWTP) prior to discharge 
to the on-site stormwater pond (see Section 5.9.3). 



Environmental Assessment Registration Document        December 2, 2022 
EverWind Point Tupper Green Hydrogen/Ammonia Project – Phase 1  
EverWind Fuels Company Project # 22-8516 

 

                    Page 37  

5.2.2.2 Reverse Osmosis System 

Filtrate from the UF system is collected in an RO Feed Tank, which will serve as a source of 
backwash water for the UF system and a feed source for the RO system. The RO system is 
further divided into two sub-systems: First Pass RO (FPRO) and Second Pass RO (SPRO).  
RO is a high-pressured process which forces the raw water though a semi-impermeable 
membrane, removing unwanted contaminants (i.e., salts, bacteria, metals, etc.). 
 
A set of pumps feed the FPRO system. The FPRO system consists of a single pass, two-
stage system equipped with a cartridge filter, booster pump, and membrane pressure 
vessels. The filtrate streams from each FPRO stage will be combined and sent to the SPRO 
system for further removal of dissolved solids. The waste concentrate produced from the 
SPRO will be directed to the WWTP prior to discharge to the on-site stormwater pond (see 
Section 5.9.3). 
 
An anti-scalant (product still to be determined) will be continuously fed to the RO feed pump 
to protect the RO membranes from scaling.  DBNPA (2,2-dibromo-3-nitrilopropionamide), a 
biocide/microbiological inhibitor, and sodium bisulfite (NaHSO3), a dechlorinator, are added 
to the water feed following the cartridge filters to remove any microbiological growth and 
residual chlorine, which can damage the RO membranes. In addition, sodium hydroxide 
(NaOH) is added following the FPRO to remove carbon dioxide (CO2) present in the feed by 
converting it to bicarbonates which are then rejected by the RO membranes and processed 
at the WWTP. 
 
Over time, the RO membrane elements are subjected to potential fouling by suspended 
material, bio-growth, or soluble contaminants. Once performance drops below a 
predetermined threshold, the RO membranes will be taken offline one bank at a time for on-
site CIP processing. A skid-mounted CIP system will be provided. Chemical solutions such 
as hydrochloric acid (HCl), sodium hydroxide (NaOH), citric acid (C6H8O7), or vendor 
specified specialty chemicals, will be utilized for cleaning the RO to recover membrane 
permeability and salt rejection capability. The spent cleaning solution will be discharged to 
the WWTP prior to discharge to on-site stormwater pond (see Section 5.9.3). 
 
5.2.2.3 Electro-Deionization System 

The SPRO filtrate water will be fed to the EDI system for further polishing to produce high 
purity water.  EDI is the process of removing ionized or ionizable substances from water 
using ion exchange membranes, electrically active media (ion exchange resin), and a direct 
current (DC) electric potential. This is achieved by applying an electrical current to the water 
stream to force the ions to move through a resin and across a membrane. The EDI system 
will consist of two parallel skids, one operating and one spare. The deionized water from 
each skid will be combined and directed to the Demineralized Water Storage Tank. A set of 
demineralized water distribution pumps (operating and spare) will supply demineralized 
water to the various downstream processes. The spent cleaning solution and concentrate 
from each EDI skid will be combined and sent to the RO Feed Tank.  



Environmental Assessment Registration Document        December 2, 2022 
EverWind Point Tupper Green Hydrogen/Ammonia Project – Phase 1  
EverWind Fuels Company Project # 22-8516 

 

                    Page 38  

Note that a common CIP system will be used for UF, RO, and EDI systems. 
 
5.3 Hydrogen Plant 

The Project’s hydrogen plant comprises a 300 MW facility with a 3.3 ha footprint. The 
hydrogen plant is configured with two blocks, each containing eight Siemens Energy Silyzer 
300 (S300) Systems resulting in a 16-array configuration. Within each S300 System, there 
are 24 PEM electrolysis modules. The hydrogen plant design parameters are stated in the 
following table. 
 
Table 5.3:  Hydrogen Production Plant Design Basis Parameters* 

Parameter Value 

Product Hydrogen (H2) 
Design Production Rate 127.8 tH2/day 
Operating Production Rate 107.5 tH2/day 

Product purity 

99.99 %vol 
5 ppm(v) H2O 
2 ppm(v) O2 

Remainder N2 
Delivery pressure 8.0 bar(a) 
Delivery temperature 30°C 

*These conditions correspond to Point 6, shown below in Figure 7 (Hydrogen Plant Process Flow Diagram) 
tH2/day = tonnes of hydrogen per day 
ppm (v) = parts per million (volume) 
 
An overview of the Hydrogen plant layout is provided in the following figure. Additional layout 
details can be observed in Appendix F. 



Environmental Assessment Registration Document        December 2, 2022 
EverWind Point Tupper Green Hydrogen/Ammonia Project – Phase 1  
EverWind Fuels Company Project # 22-8516 

 

                    Page 39  

   
Source: Siemens Energy, 2022 
Figure 6: Hydrogen Plant Concept Overview 



Environmental Assessment Registration Document        December 2, 2022 
EverWind Point Tupper Green Hydrogen/Ammonia Project – Phase 1  
EverWind Fuels Company Project # 22-8516 

 

                    Page 40  

The subsequent sections detail the process components and design of the hydrogen plant. 
 
5.3.1 Process Overview 
The hydrogen plant will generate hydrogen gas from the Siemens S300 System. Through 
this technology, hydrogen will be produced using PEM electrolysis technology. Electrolysis is 
defined as the “breakdown (lysis) via electricity,” and the process uses direct current (DC) to 
drive a chemical reaction whereby H₂O is converted to hydrogen (H2) and oxygen (O2). 
When the power used to drive the process utilizes a renewable power source such as sun or 
wind, this process produces zero-carbon hydrogen and oxygen and is therefore considered 
“green”. The Certified Green power supply provided by NS Power ensures that the Project 
will meet this criterion. 
 
The Siemens S300 System array includes the following equipment and services, as 
discussed in subsequent sections: 
 

• DC supply (including transformer, rectifier and aluminum bus bars) 
• PEM modules (each composed of several electrolysis cells) 
• Gas separators 
• Gas coolers 
• Water refinement loop 
• System Controls 

 
Additional hydrogen plant components supplied as part of the Balance of Plant (BoP) include 
the:  
 

• Gas management system (including hydrogen buffer (gasometer), compressor, 
DeOxo and Dryer) 

• Fire Suppression System 
 

The following figure describes the hydrogen plant process flow. 
 

 
Source: Siemens Energy, 2022 
Figure 7: Hydrogen Plant Process Flow Diagram 



Environmental Assessment Registration Document        December 2, 2022 
EverWind Point Tupper Green Hydrogen/Ammonia Project – Phase 1  
EverWind Fuels Company Project # 22-8516 
[...]
ammonia synthesis plant production process. The continuous loads expected to result from 
the process flare will consist of: 
 

• Continuous purging from the nitrogen system 
• LP off-gassing from the ammonia synloop inert purge 
• Compressor dry gas seals from the synloop compressors 
• Pilot Fuel (i.e., hydrogen, propane) 

 
The intermittent loads expected to result from the process flare will consist of: 
 

• Venting from the syngas compressors 
• Venting from the ammonia refrigerant compressor 

 
The estimated process flare loads expected are summarized and discussed in Section 13.1. 
 
Based on the estimated flare loads, the process flare will be a minimum of 70 ft (21 m) in 
height with a 36” (914 mm) diameter, and will be equipped with a three-pilot burner at the 
base of the stack. For modelling purposes, a 180 m diameter flare radius will be assumed; 
however, details will be confirmed in future engineering plans.  
 
5.5.2 Ammonia Storage Flare 
The storage flare will be located adjacent to the ammonia storage area. The purpose of the 
storage flare is to combust/destroy any continuous and intermittent harmful off-gases from 
the ammonia storage tank holding area. The continuous loads expected to result from the 
storage flare will consist of: 
 

• Continuous purging from the nitrogen system 
• Pilot Fuel (i.e., hydrogen, propane, etc.) 

 
The intermittent loads expected to result from the storage flare will consist of ammonia 
vapourization from the storage tank. 

 
The estimated storage flare loads expected are summarized and discussed in Section 13.1. 
 
Based on these estimated flare loads, the process flare will be a minimum of 30 ft (9 m) in 
height with a 14 in (356 mm) diameter, and will be equipped with a two-pilot burner at the 
base of the stack. For modelling purposes, a 180 m diameter flare radius will be assumed; 
however, details will be confirmed in future engineering plans. 
 



Environmental Assessment Registration Document        December 2, 2022 
EverWind Point Tupper Green Hydrogen/Ammonia Project – Phase 1  
EverWind Fuels Company Project # 22-8516 

 

                    Page 52  

5.6 Air Systems (Facility-wide) 

Throughout the Industrial Facility compressed air systems are required primarily for the 
purposes of valve actuation, or general utility use (e.g., for maintenance). The instrument air 
system will provide high quality dry air (-40°C pressure dew point) at 7.0 bar(g) for the 
various industrial uses, as required. In addition, compressed air will provide saturated air at 
7.0 bar(g) for utility/maintenance purposes only.  
 
Based on the KBR (2022) design, the air compressors included on the ASU shall 
simultaneously supply and satisfy both the air required for nitrogen production, and the 
instrument and plant air demands for both the hydrogen and ammonia processes (and 
potentially any additional air demands for the RFWTP). 
 
Table 5.6:  Plant and Instrument Air Demands 

Facility/Consumer 
Nominal Demand 

(Nm3/hr) 

Peak Demand 

(Nm3/hr) 

Plant Air   

Ammonia Synthesis Plant 100 200 
Instrument Air   

Hydrogen Plant 125 160 
Ammonia Plant 460 600 
Total Required Air Demands 685 960 

 
5.7 Thermal Management (Facility-wide) 

To cool the equipment within the Industrial Facility, an evaporative freshwater cooling tower 
will be implemented. 
 
The hydrogen plant requires a steady supply of cooling water for the electrolyzers, the H2 
and O2 gas coolers, and the high pressure H2 compressors. 
 
The ammonia plant requires cooling water to cool the ammonia converter effluent and 
condense ammonia vapour, as well as for the cooling of ammonia during storage. 
 
The following tables summarizes the cooling loads required for the ammonia production 
process. 
  
  



Environmental Assessment Registration Document        December 2, 2022 
EverWind Point Tupper Green Hydrogen/Ammonia Project – Phase 1  
EverWind Fuels Company Project # 22-8516 

 

                    Page 53  

Table 5.7:  Plant Cooling Loads for ammonia production process 

Load Description 

Nominal Cooling 

Load 

(MWth1) 

Max Cooling 

Load 

(MWth) 

Max Cooling Water 

Temperature2 (°C) 

Hydrogen Plant 120.7 143.3 20 
Ammonia Plant  38.8 46.6 24 
Air Separation Unit 6.2 ---  24 
Ammonia Storage 6.9 --- 24 
Total 172.6 203.0  

1MWth = megawatt thermal 
2Siemens Energy and KBR pre-feed reports identify a maximum allowable supply temperature of 20°C and 24°C, 
respectively, however, during project meetings, both vendors indicated that 25°C or higher will be acceptable with 
adjustment of heat exchanger sizes and CapEX. Cooling water process design basis must be revised prior to further 
vendor engineering and is presently under consideration using the 25°C limit. 
 
5.8 Jetty Operation  

 
5.8.1 Pipeline to Jetty from Ammonia Storage 
Adjacent to the ammonia storage tanks, liquid ammonia forwarding pumps will transport the 
liquid ammonia through a loadout pipeline to the jetty, where ammonia will be loaded out to a 
shipping vessel docked at Berth No. 2. 
 
The insulated ammonia loadout line from the forwarding pumps to the jetty loading arms 
must be a minimum nominal pipe size (NPS) of 864 mm (34”) diameter for one single line to 
accommodate 4,000 m3/hr, or two NPS 610 mm (24”) lines if required due to layout 
constraints on the existing jetty pipe rack.   
 
A vapour return line from the loadout point will also be required and must be sized 
appropriately to maintain pressure equalization between the ammonia storage tanks and the 
shipping vessel’s cargo tanks. Alternatively, a local vapourizer at the storage tank would be 
required for vapour make-up within the storage tank. A supply of nitrogen from the ASU may 
also be required if purging of the ammonia lines is necessary between shipments. 
 
The proposed pipeline route along the jetty from the shore to Berth No. 2 is shown in 
Figure 15.



Environmental Assessment Registration Document        December 2, 2022 
EverWind Point Tupper Green Hydrogen/Ammonia Project – Phase 1  
EverWind Fuels Company Project # 22-8516 

 

                    Page 54  

 

Figure 15: Proposed Piping Route Along the Jetty to Berth No. 2



Environmental Assessment Registration Document        December 2, 2022 
EverWind Point Tupper Green Hydrogen/Ammonia Project – Phase 1  
EverWind Fuels Company Project # 22-8516 

 

                    Page 55  

5.8.2 Loading of the Ammonia to Ship Carrier 
Conservatively, the ammonia forwarding system will be designed and sized to transfer up to 
4,000 m3/hr (67,000 Lpm) to a shipping vessel with an anticipated cargo tank capacity of 
approximately 80,000 m3 (55,000 tNH3). The active transfer will occur within a 20-hour 
period, but a total of 30-hours of docking time will be anticipated to allow for approximately 
10 hours of buffer for pre-cooling, mooring, etc. The prescribed ammonia forwarding system 
design will offer sufficient flow for a very large gas carrier (VLGC) mooring at Berth No. 2; as 
ammonia markets mature the ammonia shipping vessel capacities will likely move towards 
standardization. 
 
Two 12” (305 mm) marine loading arms will satisfy the preliminary liquid design flow rate of 
4,000 m3/hr. The loading arms will be designed specifically for anhydrous ammonia with a 
design temperature of -37°C (-35°F), a design pressure of 25 bar(g), and will be designed in 
accordance with the ASME B31.3 (2022) and applicable Oil Companies International Marine 
Forum (OCIMF) standards. 
 
Any residual ammonia liquid and/or vapour in the loading arm will be drained of liquid and 
the lines will be purged with inert gas (i.e., nitrogen) to prevent any ammonia from being 
released to the environment. The loading arms will be designed with purge and drain 
connections for this purpose. The source of inert gas may be supplied by the ASU or 
potentially supplied from an onboard nitrogen generator on the shipping vessel. 
 
5.9 Wastewater Treatment 

Effluent streams from the various Industrial Facility components will be collected and treated 
(as necessary) to achieve regulatory discharge standards. The potential effluents and 
assumed treatment approaches are summarized in Table 5.8.  
 
Table 5.8:  Summary of Effluents and Discharges 

Wastewater Source 
Nominal 

[m3/hr] 

Design 

[m3/hr] 
Destination 

Demineralized/potable water system waste 14.2 19.3 
WWTP/Discharge Ammonia plant blowdown 0.2 1 

Service water drains 1 10 
Cooling tower blowdown 55 64 Direct Discharge 
Sanitary wastewater 0.5 10 SWWTP/Discharge 
Total 71 104  

 
5.9.1 Wastewater Treatment Plant 
Any process effluents requiring treatment will be conveyed to the WWTP which is expected 
to consist primarily of neutralization, clarification, and filtration processes. The anticipated 
sources of wastewater which will be treated in the WWTP include the following: 

 



Environmental Assessment Registration Document        December 2, 2022 
EverWind Point Tupper Green Hydrogen/Ammonia Project – Phase 1  
EverWind Fuels Company Project # 22-8516 

 

                    Page 56  

• Demineralized/potable water system wastewater: Wastewater generated from the 
demineralized/potable water treatment system will consist of UF backwash, dilute 
acid/caustic from CEB and CIP activities, and brine reject from the RO and EDI 
systems.   
 

• Hydrogen plant blowdown: Process effluents from the hydrogen plant include 
water that will be discharged intermittently. This wastewater will be collected in a 
dedicated drainage system and sent to the WWTP for processing. 

 
• Ammonia plant blowdown: The ammonia plant will discharge a boiler feedwater 

blowdown from the medium pressure steam blowdown drum, which will be recovered 
to the cooling tower system (if feasible). The provision to treat this blowdown in the 
WWTP is included in the event that the blowdown cannot be sent to the cooling 
towers.  

 
• Service water drains: Drainage from the process areas will be conveyed to the 

WWTP, which is expected to consist primarily of intermittent washdown water and 
seal water (water used to cool and lubricate seals) from pump and compressors.   

 
The above wastewater sources will be conveyed to the WWTP, where the streams will be 
combined in a neuralization tank. Acid and caustic feed systems will supply the necessary 
reagents to the neutralization tank. The ability to add additional chemicals, such as 
coagulants and metal precipitants, will be available if required to meet effluent discharge 
standards.   
 
The overflow from the neutralization tank will flow to an inclined plate (Lamella) clarifier, 
where suspended solids will settle by gravity. To improve sedimentation, a polymeric 
flocculant will be added to an integral mix tank on the clarifier inlet. The clarifier overflow will 
be collected in a tank where additional pH adjustment will be accomplished if necessary.  
The treated water will then be pumped through multimedia filters (MMF) to remove fine 
particulates prior to discharge to the on-site stormwater pond (discussed further in Section 
5.9.3). 
 
Solids removed in the clarifier will accumulate as sludge and be pumped to a sludge 
thickening tank along with MMF backwash waste. The settled and concentrated sludge in the 
thickener will be pumped into a plate-and-frame filter press to be dewatered. The filter press 
sludge cake will be collected in a designated container for off-site disposal at an approved 
facility, while the clarified effluent will discharge to the on-site stormwater pond (see Section 
5.9.3). 
 
5.9.2 Sanitary Wastewater Treatment Plant 
Wastewater produced from human-occupied buildings will be collected and conveyed to an 
on-site sanitary wastewater treatment plant (SWWTP) (skid unit) to be located within the 



Environmental Assessment Registration Document        December 2, 2022 
EverWind Point Tupper Green Hydrogen/Ammonia Project – Phase 1  
EverWind Fuels Company Project # 22-8516 

 

                    Page 57  

Common Facility footprint (Drawing 10). The skid unit will consist of flow equalization 
followed by an aeration tank (activated sludge), clarifier, chlorination/disinfection tank, 
effluent tank, and sludge digester/holding tank. The treatment system will consist of a 
conventional biological process which uses microorganisms to consume dissolved organic 
contaminates in the wastewater.   
 
After aeration, the mixture of microorganisms and water (mixed liquor) flows to a clarifier 
where the solid organic contaminates, and microorganisms settle. A portion of the sludge is 
returned to the aeration tank, and excess waste sludge is sent to an aerobic digester to 
reduce the sludge volume. The waste sludge is anticipated to be periodically hauled for 
disposal at the local municipal sewage plant. The clarified effluent will flow through a 
disinfection tank where chlorine will be added to disinfect the treated water prior to discharge 
to the WWTP (see Section 5.9.1). 
 
5.9.3 Stormwater 
Drainage from the Project Boundary and/or upstream areas will be intercepted and diverted 
away from the Project facilities, infrastructure, and equipment via diversion ditches, berms, 
and swales. Two categories of drainage management systems will be considered for the 
Project site: external and internal drainage. 
 
External Stormwater Drainage 

External drainage refers to the drainage from upstream external areas that naturally drain 
onto the Industrial Facility property due to the existing topography. To minimize the risk of 
flooding the new infrastructure and the quantity of water potentially requiring treatment, 
external drainage will be intercepted and diverted away from the Industrial Facility and back 
to the natural environment via diversion ditches. 
 
Internal Stormwater Drainage 

Internal site drainage will be achieved through surface collection via finished surface grading 
and open channels (ditches). The Industrial Facility will be graded to drain towards the 
stormwater collection ditches and will be divided into catchment areas to pass the runoff 
efficiently. Each catchment area will have a network of drainage ditches and swales to collect 
runoff and will be diverted or pumped to the on-site stormwater pond. The stormwater pond 
will also accept treated discharge from the WWTP and blowdown from the cooling water 
systems. From here, the collected stormwater drainage, WWTP discharge and blowdown 
from the cooling water systems may be used for fire water, and/or pumped over to the 
existing Point Tupper Terminal effluent treatment system for further treatment (see Section 
3.3.3). 
 
5.9.4 Cooling Tower Blowdown 
Blowdown from the cooling water systems will be dechlorinated prior to discharge to the on-
site stormwater pond (see Section 5.9.3). 
 



Environmental Assessment Registration Document        December 2, 2022 
EverWind Point Tupper Green Hydrogen/Ammonia Project – Phase 1  
EverWind Fuels Company Project # 22-8516 

 

                    Page 58  

Ammonia plant blowdown (from boilers) will, to the extent feasible, be recovered to the 
cooling water system and then discharged to the on-site stormwater pond (see Section 
5.9.3). If the ammonia plant blowdown requires treatment, it will be sent to the WWTP prior 
to discharge to the on-site stormwater pond. 
 
5.9.5 Summary of Wastewater Treatment 
The existing usage and design capacity, as well as the proposed usage from the Industrial 
Facility, are summarized in the following table. 
 
Table 5.9:  Effluent Treatment System Design Data 

 Flow (m3/hr) 

Existing Usage <500 
Proposed Industrial Facility Usage <100 
Total Proposed Usage <600 
Design Capacity 3,175 

 
The existing effluent treatment system is expected to be sufficiently sized to accept the on-
site stormwater pond discharge (if required). However, this should be validated through 
additional field verification in the subsequent phases of engineering. 
 
5.10 Process Inputs & Outputs 

The process inputs and outputs stated in the following tables are calculated and/or estimated 
based on the conceptual/pre-feasibility level (FEL1) engineering plan completed by Hatch 
(2022), and confirmed by B&V. The quantities stated are subject to change in future 
engineering phases as the level of Project definition matures however, these values are not 
expected to vary by more or less than 25%.   
 
5.10.1 Inputs 
 
Table 5.10:  Inputs 

Input Source Estimated Quantity Notes 

Water Supply 

Raw freshwater Landrie 
Lake  

Expected: 8.3 ML/day  
Design: 9.5 ML/day 

Estimated quantity during peak cooling 
days (summer season). Daily 
consumption will be reduced in 
shoulder seasons and winter.  

Electrical Power Supply 

Electrical power Nova Scotia 
Power Grid 4,500-5,000 MWh/day  

Estimated average daily power 
consumption. 
 
Estimated 8,400 MWh/day at peak 
capacity. 

  



Environmental Assessment Registration Document        December 2, 2022 
EverWind Point Tupper Green Hydrogen/Ammonia Project – Phase 1  
EverWind Fuels Company Project # 22-8516 

 

                    Page 59  

Input Source Estimated Quantity Notes 

Water Treatment 

Sodium Hypochlorite 
(NaOCl) – 12.5% Sol. 

Vendor 
(TBD) 

Nominal: 700 kg/yr 
Design: 7,500 kg/yr 
 

For raw water treatment (disinfection) 

Soda Ash (Na2CO3) – 
100% Dry 

Vendor 
(TBD) 

Nominal: 700 kg/yr 
Design: 9,000 kg/yr Increase pH 

Ferric Chloride (FeCl3) 
– 36% Sol. 

Vendor 
(TBD) 

Nominal: 16,000 kg/yr 
Design: 18,000 kg/yr Coagulant 

Hydrochloric Acid (HCl) 
– 30% Sol. 

Vendor 
(TBD) 

Nominal: 60 kg/yr 
Design: 120 kg/yr CIP 

Antiscalant – 100% Sol. Vendor 
(TBD) 

Nominal: 1,600 kg/yr 
Design: 2,300 kg/yr CEB 

DBNPA Flush – 100% 
Sol. 

Vendor 
(TBD) 

Nominal: 6,400 kg/yr 
Design: 9,200 kg/yr For raw water treatment (biocide) 

Sodium Bisulfite 
(NaHSO3) – 38% Sol. 

Vendor 
(TBD) 

Nominal: 4,200 kg/yr 
Design: 6,000 kg/yr For raw water treatment (chlorination) 

Sodium Hydroxide 
(NaOH) – 50% Sol. 

Vendor 
(TBD) 

Nominal: 20,000 kg/yr 
Design: 36,000 kg/yr 

For raw water treatment (removes 
carbon dioxide) 

Sulfuric Acid (H2SO4) – 
93% Sol. 

Vendor 
(TBD) 

Nominal: 6,400 kg/yr 
Design: 12,800 kg/yr 

For raw water treatment (pH 
adjustment and CIP) 

Flocculant – 100% Sol. Vendor 
(TBD) 

Nominal: 200 kg/yr 
Design: 500 kg/yr For raw water treatment 

Cooling Tower Treatment 

Corrosion Inhibitor – 
100% 

Vendor 
(TBD) 

Nominal: <400 kg/yr 
Design: 400 kg/yr Corrosion inhibitor 

Sodium Hypochlorite 
(NaOCl) – 12.5% Sol. 

Vendor 
(TBD) 
 

Nominal: 16,000 kg/yr 
Design: 16,000 kg/yr Disinfection 

Dispersant – 100% Sol. Vendor 
(TBD) 

Nominal: 8,000 kg/yr 
Design: 8,000 kg/yr Dispersant 

Sodium Bisulfite 
(NaHSO3) – 38% Sol. 

Vendor 
(TBD) 
 

Nominal: 2,600 kg/yr 
Design: 5,200 kg/yr Dechlorination (Blowdown) 

Other 

Machine oils/lubricants Vendor 
(TBD) TBD For moving machinery requiring oil or 

lubricants (e.g., pumps, compressors) 

Air Atmosphere TBD For plant/instrument air and air 
separation for nitrogen supply. 

Propane Vendor 
(TBD) TBD Back-up fuel for flare stack, only used 

in upset conditions 

Diesel Vendor 
(TBD) TBD Fuel for back-up electrical generator 

Stormwater  Rainfall TBD Collected rainwater is diverted to the 
Stormwater Pond 

 
  



Environmental Assessment Registration Document        December 2, 2022 
EverWind Point Tupper Green Hydrogen/Ammonia Project – Phase 1  
EverWind Fuels Company Project # 22-8516 

 

                    Page 60  

5.10.2 Outputs 
 
Table 5.11:  Outputs 

Output Destination Quantity Notes 

Products 

Anhydrous liquid 
ammonia 

Marine 
shipping 
vessel 

Nominal : 213,000 t/yr 
Design : 600 t/day Primary plant product 

Air Emissions 

Oxygen Atmosphere Nominal : 300,000 t/yr 
Design : 999 t/day 

Vented to the atmosphere, it will 
contain trace amounts of aqueous 
product. 

Hydrogen Atmosphere TBD 

Hydrogen vents in the event of upset 
conditions (e.g., emergency shutdown 
purge), overpressure, start-
up/shutdown, and during purges. 

Waste Gas from Air 
Separation Unit (ASU) Atmosphere TBD 

Products of air separation (nitrogen 
removal): oxygen, argon, CO2, and 
other non-hazardous gases. 

Nitrogen Atmosphere TBD Intermittent releases during purges, 
start-up, and shutdown.  

Steam Atmosphere Nominal: 500 kg/hr Steam system deaerator vent 
*Gaseous Ammonia 
from Flare Stacks Atmosphere 9.1 µg/m3 Combustion product from the process 

and storage flares. 

Hydrocarbon 
combustion products Atmosphere TBD 

Combustion products of 
propane/diesel for flare stack back-up 
fuels and back-up electrical generator. 

Gaseous Ammonia 
(Loading Arm) Atmosphere N/A 

Potential release to atmosphere 
during marine loading arm connection 
emergency decoupling. 

Water vapour Atmosphere 227 m3/hr 
Freshwater, estimated evaporative 
losses from cooling tower during peak 
cooling days (summer) 

Water (Cooling water 
drift) Atmosphere 2 m3/hr 

Freshwater drift losses from the 
cooling tower during peak cooling 
days (summer) 

Spills 

Machine oils/lubricants 
(spills) TBD TBD 

For equipment requiring lubrication 
(e.g., compressors, pumps, motors). 
The spill management plan will be 
developed as part of the EMP. 

Water treatment 
chemicals (spills) TBD TBD 

Water treatment chemical spills will be 
collected in secondary containment 
and/or collected in sumps and 
pumped to the wastewater treatment 
plant where appropriate. The spill 
management plan will be developed 
as part of the EMP. 

  



Environmental Assessment Registration Document        December 2, 2022 
EverWind Point Tupper Green Hydrogen/Ammonia Project – Phase 1  
EverWind Fuels Company Project # 22-8516 

 

                    Page 61  

Output Destination Quantity Notes 

Waste Residuals 

Treated Wastewater Stormwater 
Pond 

Nominal: 71 m3/hr  
Design: 104 m3/hr 

Includes:  
- Demineralized/potable water 

waste system (14.2 m3/hr) 
- Ammonia Plant Blowdown (0.2 

m3/hr) 
- Service water drains (1 m3/hr) 
- Cooling tower blowdown (50 

m3/hr) 
- Sanitary wastewater (0.5 m3/hr) 

 
Estimated nominal quantity during 
peak cooling days (summer season). 
Daily consumption will be reduced in 
shoulder seasons and winter. 

Wastewater Treatment  
sludge 

Offsite 
disposal 

Nominal : 50 t/yr 
Design : 100 t/yr From wastewater treatment plant 

Collected Stormwater 

Natural 
Environment 
and Existing 
Effluent 
Treatment 
System 

TBD  

External stormwater drainage is 
directed to the natural environment. 
Internal stormwater drainage may be 
directed to the existing effluent 
treatment system at the existing Point 
Tupper Terminal. 

*Gaseous ammonia is the maximum modelled concentration (represents the worst-case scenario) found in flare 
emissions. Further details on the scenarios are provided in Section 13.1. 
 
5.11 Transmission Interconnection Line 

The Transmission Interconnection Line consists of the components required to span 
electrical conduits from the Industrial Facility to the NS Power (northern) substation. The 
following table summarizes the components and the proposed footprint: 
 
Table 5.12:  Summary of the Transmission Interconnection Line Components 

Facility Component Footprint 

Northern switching substation (connection to the NS Power grid) 130 m x160 m 
Southern substation (connection to the Industrial Facility) 195 m x 75 m 
Transmission Interconnection Line 70 m x 14 km 

 
The Transmission Interconnection Line will consist of a high voltage 230 kV line which will 
deliver power to the Industrial Facility’s on-site (southern) substation, adjacent to the 
hydrogen plant.  Wood pole structures will be installed to support the lines. Support poles 
and lattices will also be installed, as necessary, to provide additional structural support to the 
wood pole structures, support poles, and lines. 
 
The wood pole structures will be approximately 22 m tall and spanned approximately 160 m 
apart. The cables will be Beaumont-type wire, approximately 1,113 mcm (thousands of 